
Evaluating Polyaluminum Chloride Coagulants for a Large Drinking 

Water Provider Using Benchtop and Pilot Plant Scale Analysis 

A Thesis 

Presented in Partial Fulfillment of the Requirements of the 

Degree of Master of Science 

With a 

Major in Environmental Science 

in the 

College of Graduate Studies 

University of Idaho 

By 

Nicole Holloway 

Approved by: 

Major Professor: Sarah (Xiao) Wu, Ph.D. 

Committee Members: James McCarty, Ph.D.; Lide Chen, Ph.D. 

Department Administrator: Jaap Vos, Ph.D. 

August 2022



ii 

 

 

 

ABSTRACT 

In this study, polyaluminum chloride (PACl) coagulants were evaluated for use at a surface 

water treatment facility in that currently uses aluminum sulfate (alum). The coagulants were 
[...]
chemical cost per calendar year. The raw and calculated data can be seen in the tables that 

follow. Table 24 showed the Summer Pilot Plant Cost of running T1 with Alum while 

optimizing the chemical additions for optimum turbidity removal. The dates used were from 

July 24, 2020 to July 26, 2020.  

Table 24: Summer PP Run Cost of T1- Alum From 7/24/2020 to 7/26/2020. 

Treatment 

Chemical 

Concentration 

(mg/L) 

Dry Feed 

Rate (mg/L) 
Price/lb 

Chemical 

Cost ($/MG) 

Alum* 49.00 15.21 $0.06 $16.13 

Ferrous 5.50 1.67 $0.10 $25.32 

Lime 100.00 5.56 $0.11 $5.21 

Caustic 25.00 1.97 $0.13 $8.70 

Nonionic 

Polymer 100.00 0.02 $2.72 $0.45 

NaClO2 12.00 1.00 $0.49 $34.06 

Cl2** 100.00 2.50 $0.27 $5.53 

PACl 1 100.00 NA $0.35  
PACl 2 100.00 NA $0.35  
Fluoride 60.00 0.7 $0.91 $8.83 

 
  Total ($/MG) $104.24 

      Annual Total ($) $2,092,569 

 

 

 

 



59 

 

 

 

Table 25 showed the Summer Pilot Plant Cost of running T2 with PACl 1 while optimizing 

the chemical additions for optimum turbidity removal. The dates used were from July 24, 

2020 to July 26, 2020.  

Table 25: Summer PP Run Cost of T2- PACl1 from 7/24/2020 to 7/26/2020. 

 

 

 

Table 26 showed the Summer Pilot Plant Cost of running T1 with Alum while optimizing the 

chemical additions for optimum turbidity removal. The dates used were from July 31, 2020 

to August 6, 2020.  

Table 26: Summer PP Run Cost of T1- Alum From 7/31/2020 to 8/6/2020. 

Treatment 

Chemical 

Concentration 

(mg/L) 

Dry Feed 

Rate (mg/L) 
Price/lb 

Chemical 

Cost ($/MG) 

Alum* 49.00 15.21 $0.06 $16.13 

Ferrous 5.50 1.67 $0.10 $25.32 

Lime 100.00 5.56 $0.11 $5.21 

Caustic 25.00 1.38 $0.13 $6.08 

Nonionic 

Polymer 100.00 0.02 $2.72 $0.45 

NaClO2 12.00 1.00 $0.49 $34.06 

Cl2** 100.00 2.50 $0.27 $5.53 

PACl 1 100.00 NA $0.35  
PACl 2 100.00 NA $0.35  
Fluoride 60.00 0.7 $0.91 $8.83 

      Total ($/MG) $101.61 

      Annual Total ($) $2,039,860 

Treatment 

Chemical 

Concentration 

(mg/L) 

Dry Feed 

Rate (mg/L) 
Price/lb 

Chemical 

Cost ($/MG) 

Alum* 49.00 NA $0.06  
Ferrous 5.50 2.20 $0.10 $33.36 

Lime 100.00 5.22 $0.11 $4.90 

Caustic 25.00 0.00 $0.13 $0.00 

Nonionic 

Polymer 100.00 0.02 $2.72 $0.45 

NaClO2 12.00 1.00 $0.49 $34.06 

Cl2** 100.00 2.50 $0.27 $5.53 

PACl 1 100.00 18.63 $0.35 $54.38 

PACl 2 100.00 NA $0.35  
Fluoride 60.00 0.7 $0.91 $8.83 

 
  Total ($/MG) $141.51 

      Annual Total ($) $2,840,837 



60 

 

 

 

Table 27 showed the Summer Pilot Plant Cost of running T2 with PACl 2 while optimizing 

the chemical additions for optimum turbidity removal. The dates used were from July 31, 

2020 to August 6, 2020.  

Table 27: Summer PP Run Cost of T2- PACl2 from 7/31/2020 to 8/6/2020. 

Treatment 

Chemical 

Concentration 

(mg/L) 

Dry Feed 

Rate (mg/L) 
Price/lb 

Chemical 

Cost ($/MG) 

Alum* 49.00 NA $0.06   

Ferrous 5.50 2.00 $0.10 $30.33 

Lime 100.00 2.96 $0.11 $2.78 

Caustic 25.00 0.00 $0.13 $0.00 

Nonionic 

Polymer 100.00 0.02 $2.72 $0.45 

NaClO2 12.00 1.00 $0.49 $34.06 

Cl2** 100.00 2.50 $0.27 $5.53 

PACl 1 100.00 NA $0.35  
PACl 2 100.00 22.82 $0.35 $66.61 

Fluoride 60.00 0.7 $0.91 $8.83 

      Total ($/MG) $148.58 

      Annual Total ($) $2,982,841 

 

Table 28 showed the Fall Pilot Plant Cost of running T1 with Alum while optimizing the 

chemical additions for optimum turbidity removal. The dates used were from October 30, 

2020 to November 5, 2020.  

Table 28: Fall PP Run Cost of T1- Alum From 10/30/2020 to 11/5/2020. 

Treatment 

Chemical 

Concentration 

(mg/L) 

Dry Feed Rate 

(mg/L) 
Price/lb 

Chemical Cost 

($/MG) 

Alum* 49.00 17.31  $      0.06  $18.35 

Ferrous 5.50 1.40  $      0.10  $21.26 

Lime 100.00 6.07  $      0.11  $5.70 

Caustic 25.00 4.05  $      0.13  $17.91 

Nonionic 

Polymer 100.00 0.02  $      2.72  $0.45 

NaClO2 12.00 1.00  $      0.49  $34.06 

Cl2** 100.00 2.50  $      0.27  $5.53 

PACl 1 100.00 NA  $      0.35   
PACl 2 100.00 NA  $      0.35   
Fluoride 60.000 0.7  $      0.91  $8.83 

 
  Total ($/MG) $112.09 

      Annual Total ($) $2,250,246.92 



61 

 

 

 

Table 29 showed the Fall Pilot Plant Cost of running T2 with PACl 1 while optimizing the 

chemical additions for optimum turbidity removal. The dates used were from October 30, 

2020 to November 5, 2020.  

Table 29: Fall PP Run Cost of T2- PACl1 from 10/30/2020 to 11/5/2020. 

Treatment 

Chemical 

Concentration 

(mg/L) 

Dry Feed 

Rate (mg/L) 
Price/lb 

Chemical Cost 

($/MG) 

Alum* 49.00   $0.06 $0.00 

Ferrous 5.50 1.49 $0.10 $22.66 

Lime 100.00 6.02 $0.11 $5.65 

Caustic 25.00 2.40 $0.13 $10.61 

Nonionic 

Polymer 100.00 0.02 $2.72 $0.45 

NaClO2 12.00 1.00 $0.49 $34.06 

Cl2** 100.00 2.50 $0.27 $5.53 

PACl 1 100.00 19.43 $0.35 $56.72 

PACl 2 100.00 NA $0.35  
Fluoride 60.00 0.7 $0.91 $8.83 

      Total ($/MG) $144.51 

      Annual Total ($) $2,900,943 

 

 

Table 30 showed the Fall Pilot Plant Cost of running T1 with Alum while optimizing the 

chemical additions for optimum turbidity removal. The dates used were from November 6, 

2020 to November 12, 2020.  

Table 30: Fall PP Run Cost of T1- Alum From 11/6/2020 to 11/12/2020. 

Treatment 

Chemical 

Concentration 

(mg/L) 

Dry Feed 

Rate (mg/L) 
Price/lb 

Chemical Cost 

($/MG) 

Alum* 49.00 15.44 $0.06 $16.37 

Ferrous 5.50 1.07 $0.10 $16.16 

Lime 100.00 6.07 $0.11 $5.70 

Caustic 25.00 3.27 $0.13 $14.44 

Nonionic 

Polymer 100.00 0.02 $2.72 $0.45 

NaClO2 12.00 1.00 $0.49 $34.06 

Cl2** 100.00 2.50 $0.27 $5.53 

PACl 1 100.00 NA $0.35  
PACl 2 100.00 NA $0.35  
Fluoride 60.00 0.7 $0.91 $8.83 

      Total ($/MG) $101.53 

      Annual Total ($) $2,038,247 



62 

 

 

 

Table 31 showed the Fall Pilot Plant Cost of running T1 with Alum while optimizing the 

chemical additions for optimum turbidity removal. The dates used were from November 6, 

2020 to November 12, 2020.  

Table 31: Fall PP Run Cost of T2- PACl2 from 11/6/2020 to 11/12/2020. 

Treatment 

Chemical 

Concentration 

(mg/L) 

Dry Feed 

Rate (mg/L) 
Price/lb 

Chemical Cost 

($/MG) 

Alum* 49.00   $0.06 $0.00 

Ferrous 5.50 1.17 $0.10 $17.74 

Lime 100.00 6.02 $0.11 $5.65 

Caustic 25.00 1.12 $0.13 $4.95 

Nonionic 

Polymer 100.00 0.02 $2.72 $0.45 

NaClO2 12.00 1.00 $0.49 $34.06 

Cl2** 100.00 2.50 $0.27 $5.53 

PACl 1 100.00 NA $0.35  
PACl 2 100.00 20.76 $0.35 $60.58 

Fluoride 60.00 0.7 $0.91 $8.83 

      Total ($/MG) $137.79 

      Annual Total ($) $2,766,194 

 

Since sludge disposal is also a large part of expenses at BWD water treatment plant, and a 

parameter with the potential to change based on coagulant selection, this was also calculated. 

The estimated sludge production was determined using a mass balance that included average 

flow rate per day of BWD based on 2018 production data, influent TSS, or total suspended 

solids, during each pilot plant run (calculated based on influent turbidity measurements and a 

conversion factor of Turbidity to TSS as measured in the laboratory at BWD), chemical 

additions, and effluent TSS calculated in the same manner as influent TSS.  

The average solids percentage from sludge at BWD was used to calculate the tons wet sludge 

per year. The cost of sludge disposal and handling for BWD WTP based on 2021 pricing was 

used to calculate the final disposal costs. 

𝑚3 𝑠𝑙𝑢𝑑𝑔𝑒

𝑑𝑎𝑦
= 𝐼𝑛𝑓𝑙𝑢𝑒𝑛𝑡 𝐹𝑙𝑜𝑤 𝑅𝑎𝑡𝑒, 𝑄 [(𝑆𝑢𝑚 𝑜𝑓 𝐶ℎ𝑒𝑚𝑖𝑐𝑎𝑙 𝐴𝑑𝑑𝑖𝑡𝑖𝑜𝑛𝑠, 𝐶1,2,3

+ 𝐼𝑛𝑓𝑙𝑢𝑒𝑛𝑡 𝑇𝑆𝑆, 𝐶𝐼𝑛) − 𝐸𝑓𝑓𝑙𝑢𝑒𝑛𝑡 𝑇𝑆𝑆, 𝐶𝑜𝑢𝑡] 

Equation 6 Sludge Calculation 

 



63 

 

 

 

Table 32 and Table 33 below summarize the values used to calculate Sludge Production 

amounts and subsequent sludge disposal costs. 

 

Table 32: Sludge Production and Cost Calculated Based on Summer 2020 Pilot Plant 

Data. 

 
 

Table 33: Sludge Production and Cost Calculated Based on Fall 2020 Pilot Plant Data. 

 
 

Flow Rate Q m3/day 208197.65 208197.65 208197.65 208197.65

Alum C1 mg/L 31.04081633 31.04081633 18.63 22.82

Ferrous C2 mg/L 1.67 1.67 2.20 2

Lime C3 mg/L 5.56 5.557 5.22 2.96

Caustic C4 mg/L 1.97 1.375 0.00 0

NonIonic C5 mg/L 0.02 0.02 0.02 0.02

Turbidity In NTU 2.37 2.55 2.37 2.55

TSS In C6 mg/L 3.35355 3.60825 3.35355 3.60825

Turbity Out NTU 0.13 0.1 0.09 0.11

TSS Out Cout mg/L 0.18395 0.1415 0.12735 0.15565

Sludge m3/day 9042110.62 8979474.35 6100232.78 6506717.88

mg/day 9042110617.71 8979474354.70 6100232784.53 6506717876.39

kg/day dry weight 9042.11 8979.47 6100.23 6506.72

kg/year 3300370.38 3277508.14 2226584.97 2374952.02

ton/year dry weight 3300.37 3277.51 2226.58 2374.95

ton/year wet 15716.05 15607.18 10602.79 11309.30

$1,063,662 $1,056,294 $717,597 $765,413Annual Cost for hauling and disposal at 

Measurement Variable Unit

Annual 

totals

T1 Alum 

7/24/2020 - 

7/26/2020

T2 PACl1 

7/24/2020 - 

7/26/2020

T1 Alum 

7/31/2020 - 

8/6/2020

T2 PACl2 

7/31/2020 to 

8/6/2020

Flow Rate Q m3/day 208197.65 208197.65 208197.65 208197.65

Alum C1 mg/L 35.32419003 31.5 19.43 20.755

Ferrous C2 mg/L 1.402 1.066 1.49 1.17

Lime C3 mg/L 6.0749 6.07 6.02 6.02

Caustic C4 mg/L 4.0519 3.266 2.40 1.12

NonIonic C5 mg/L 0.02 0.02 0.02 0.02

Turbidity In NTU 2.37 4.38 2.37 4.38

TSS In C6 mg/L 3.35355 6.1977 3.35355 6.1977

Turbity Out NTU 0.13 0.098 0.09 0.08

TSS Out Cout mg/L 0.18395 0.13867 0.12735 0.1132

Sludge m3/day 10418749.64 9989537.69 6785327.97 7322207.25

mg/day 10418749643.79 9989537690.58 6785327971.62 7322207251.68

kg/day dry weight 10418.75 9989.54 6785.33 7322.21

kg/year 3802843.62 3646181.26 2476644.71 2672605.65

ton/year dry weight 3802.84 3646.18 2476.64 2672.61

ton/year wet 18108.78 17362.77 11793.55 12726.69

$1,225,602 $1,175,112 $798,187 $861,343Annual Cost for hauling and disposal at 

T1 Alum 

10/30/2020 - 

11/5/2020

T2 PACl1 

10/30/2020 - 

11/5/2020

T1 Alum 

11/6/2020 - 

11/12/2020

T2 PACl2 

11/6/2020 - 

11/12/2020Measurement Variable Unit

Annual 

totals



64 

 

 

 

The cost of each run and thus the cost of using each coagulant chemical when extrapolated to 

the full scale of treatment at BWD based on 2018 production values are summarized in  

Table 34 and Table 35. PACl 1 and PACl 2 both present higher total costs than Alum during 

both the summer and fall season runs. Something to note when reviewing this data is that the 

PACl costs used were based on the initial sticker prices of the coagulants. Large scale 

utilities, such as BWD often do not pay full sticker price for chemicals, with price reductions 

of 20-30% not uncommon. Also to note are waste disposal fees and waste uses. Recent 

legislation has shed light on the threat of PFAS contained in treatment plant sludges as 

pertaining to land applications. This is an issue that could directly impact how water and 

wastewater treatment facilities dispose of their waste products as well as the costs associated 

with the process.  

Table 34: Summer 2020 Pilot Plant Trial Total Cost Summary. 

Summer 2020 Pilot Plant Trial    

  Alum 1 Alum 2 PACl 1 PACl 2 

Alum* $16.13 $16.13 $0.00 $0.00 

Ferrous $25.32 $25.32 $33.36 $30.33 

Lime $5.21 $5.21 $4.90 $2.78 

Caustic $8.70 $6.08 $0.00 $0.00 

Nonionic Polymer $0.45 $0.45 $0.45 $0.45 

NaClO2 $34.06 $34.06 $34.06 $34.06 

Cl2** $5.53 $5.53 $5.53 $5.53 

PACl 1 $0.00 $0.00 $54.38 $0.00 

PACl 2 $0.00 $0.00 $0.00 $66.61 

Fluoride $8.83 $8.83 $8.83 $8.83 

Total Chemical Cost/MG $104 $102 $142 $149 

Cost at avg 55 MGD/Year $2,092,569 $2,039,860 $2,840,837 $2,982,841 

Sludge Disposal $1,063,662 $1,056,294 $717,597 $765,413 

Treatment and Sludge Annual 

Cost $3,156,231 $3,096,154 $3,558,433 $3,748,254 

Cost Difference From Alum     $402,203 $652,100 

 

 

 

 

 

 



65 

 

 

 

Table 35: Fall 2020 Pilot Plant Trial Total Cost Summary. 

  Alum 1 Alum 2 PACl1 PACl 2 

Alum* $18.35 $16.37 $0.00 $0.00 

Ferrous $21.26 $16.16 $22.66 $17.74 

Lime $5.70 $5.70 $5.65 $5.65 

Caustic $17.91 $14.44 $10.61 $4.95 

Nonionic Polymer $0.45 $0.45 $0.45 $0.45 

NaClO2 $34.06 $34.06 $34.06 $34.06 

Cl2** $5.53 $5.53 $5.53 $5.53 

PACl 1 $0.00 $0.00 $56.72 $0.00 

PACl 2 $0.00 $0.00 $0.00 $60.58 

Fluoride $8.83 $8.83 $8.83 $8.83 

Total Chemical Cost/ MG $112.09 $101.53 $144.51 $137.79 

Cost at avg 55 MGD/Year $2,250,247 $2,038,247 $2,900,943 $2,766,194 

Sludge Disposal $1,225,602 $1,175,112 $798,187 $861,343 

Treatment and Sludge Annual 

Cost $3,475,849 $3,213,359 $3,699,131 $3,627,537 

Cost Difference From Alum     $223,281 $414,177 

 

 

  



66 

 

 

 

CHAPTER 5  CONCLUSION AND FURTHER RESEARCH 

5.1 How the Data Fits the Primary Experiment Motivation 

The primary motivation behind this experiment, as explained in Section 1.2 was to examine 

the performance and feasibility of switching to polyaluminum chloride coagulants in the 

treatment process at a large surface water treatment facility in Northwest Arkansas. This 

examination took place using a Triple Bottom Line approach looking at: 

1) Public Health 

2) Financial Viability 

3) Environmental Impact 

 

5.1.1 Public Health 

Safe drinking water is one of the most important and oftentimes overlooked aspect of public 

health. It is imperative that all treatment chemicals utilized be safe to add without imparting a 

harmful quality on the finished water and in combination with physical treatment, bring the 

raw water to the quality standards for drinking water as set by federal and state agencies. 

Based on the data from both the preliminary jar tests and the pilot scale testing, the two main 

alternative coagulants examined both performed as well or better than the standard coagulant, 

Aluminum Sulfate when it came to treating water from Beaver Lake. The PACl coagulants 

maintained the high turbidity removal rate expected of a coagulant and outperformed 

Aluminum Sulfate in the lowest turbidity level reached in both the summer and fall pilot 

plant trials with alum getting down to 0.08 NTU and both PACls reaching 0.07 NTU. PACl 

1, and PACl 2 achieved a turbidity less than 0.15 NTU in 97%, 100%, 95% of samples 

respectively and a turbidity of less than 0.10 NTU in 53%, 95%, and 74% of samples 

respectively. When standardized based on turbidity removal % per mg/L of coagulant added, 

alum, PACl 1, and PACl 2 averaged 3.00%, 5.21%, and 4.30% removal respectively. This is 

important as a treatment plant is able to maintain the same standard of treatment with a lower 

amount of chemical addition allowing the treatment facility to maintain smaller chemical 

storage capacities which reduce the plant foot print and the plant’s vulnerability to supply 

chain disruptions.  



67 

 

 

 

When looking at the way drinking water impacts public health, disinfection by product 

creation is a necessary component to examine. Both polyaluminum chloride coagulants 

performed similarly to aluminum sulfate in THM formation and THM formation potential.  

All results were within the recommended guidelines of less than 80 mg/L. TOC removal 

rates, which are used to confirm compliance when chlorine disinfectants are in use, improved 

when either of the polyaluminum chloride coagulants were used compared to alum. The 

PACl coagulants did not fal below 25% TOC removal (EPA Guideline based on Alkalinity)  

while alum fell below this level with 19% and 21% removal in the fall pilot plant runs.  

Treatment facilities must also ensure the finished water leaving the treatment plant maintains 

its characteristics. One way to examine this is to ensure the finished water is non corrosive to 

both distribution system and household plumbing. To examine this, CSMR and Larson 

corrosivity ratios were calculated using lab analysis data. Based on the CSMR results, all 

coagulants were moderately corrosive for lead and copper pipes as long as the alkalinity 

remains over 40 mg/L. If alkalinity was to drop, the Polyaluminum Chloride coagulants 

might be corrosive. Alkalinity is something controllable by the addition of lime. Based on the 

Larson ratio results, polyaluminum chloride coagulants were actually less corrosive on steel 